450 RALLY FACTORY REPLICA 2017 <2017><EU><F9399Q8>
MASK, FENDERS

Pos Part Number Description Additional Text Quantity
1 76408008000 WINDSHIELD 1.00
2 7640805100028A SPOILER R/S WHITE 1.00
3 7640805000028A SPOILER L/S WHITE 1.00
4 31008060000 rubber grommet D=8mm open 2.00
5 76408008030 QUICK RELEASE CONNECTOR CPL. 2.00
8 76408010000 FRONT FENDER CPL. 1.00
10 69008021060 special screw M5x17 6.00
12 60008008050 blind plug nut M5 WN16A 6.00
13 76408008130 QUICK RELEASE CONNECTOR CPL. 2.00
14 7640801300028A REAR PART WHITE 1.00
15 5900109410028 FORK PROTECT. L/S+R/S WHITE 12 1.00

17393



16 59001092050 SPECIAL SCREW M6X12,5 WS=8 8.00
17 7730821000028 FRONT FENDER WHITE 0.00
18 54808020000 SPACER BUSHING 03 SX, MXC 4.00
19 0024060206 HH collar screw M6x20 TX30 4.00
20 0017060305 Special screw K60X30 WS=6 1.00
21 76408016000 NUMBER PLATE CARRIER 1.00
22 76508016050 NUMBER PLATE LO. PART 08 1.00
23 0025060126 HH collar screw M6x12 TX30 4.00
24 76508043050 COLLAR BUSHING 4.00
25 0025080306 HH collar screw M8x30 4.00
26 0017060205 SCREW FOR PLASTIC K60X20 SW6 6.00
27 0024060156 HH collar screw M6x15 TX30 ONLY USA 4.00
28 0125060003 WASHER DIN0125-A 6,4 4.00
29 40006006000 WASHER 6MM 2.00
30 76506010100 Splash protection 1.00
31 72210079000 BUCKET 2.00
32 0025060166 HH collar screw M6x16 TX30 2.00
33 0125050003 WASHER DIN0125-A 5,3 2.00
34 58412080000 REFLECTOR RED EU+AUS 1.00
35 58412080050 BRACKET FOR REFLECTOR 1.00
36 62512081000 BRACKET SIDE REFLECTOR 06 ONLY FOR USA 1.00
37 16512180100 SIDE REFLECTOR RED REAR ONLY FOR USA 2.00
38 60012081200 license plate mouning plate FOR AUS ONLY 1.00
39 0966050163 OVAL HEAD SCREW DIN0966-M 5X16 2.00
40 0021060003 Washer DIN9021-A 6.4 ONLY USA 2.00
41 0985060003 Self lock. nut DIN985-M6-A2 2.00
42 0985050003 Self locking nut DIN 985 M5 4.00
43 58412080100 REFLECTOR YELLOW '99 ONLY FOR USA 2.00
44 44011076140 CABLE TIE 140/2,5MM BLACK 0.00
44 76311093200 CABLE TIE 200MM 0.00
45 5900108510028 CLAMP F.SPEED.CABLE D=6MM 12 1.00
46 76408013010 SLEEVE 1.00




